


Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-
September 20 

 

1 
 
 

Report of State of Maharashtra 

in the matter of O.A. 606/2018 as per order dt. 07/01/2020 and 
24/01/2020 For 2nd quarter (July-September 2020) 

 

a. SOLID WASTE MANAGEMENT  

Solid Waste Management 

Sl. 
No 

 Issue  

1 a What is the quantity of MSW generated in the 
state 

22,218  MT/Day 

 

2 a What is the quantity of MSW processed in the 
state 

16,539 MT/Day 

3 a What is the quantity of MSW sent to the 
landfills 

1698 MT/Day 

4 a Is door-to-door collection /segregation & 
transportation of segregated waste being done 

in the entire State 

Yes 

 b If not, please provide percentage coverage of 
[...]
1. Waste is recycled through local vendors/Bhangarwals. The waste is 
segregated at MRF Facility in sub categories by ULB and sold to/ hand over 
to recyclers.  

* 4
.c 

1. The reconciliation activity of plants had been carried out during Covid 
lockdown period; It has been observed that cities had provided information of 
plants which were constructed temporarily as for survekshan. 
2. As per this activity 385 plants from 241 ULBs are having functional 
Composting facility.  

* 4
.
d 

1. The reconciliation activity of plants had been carried out during Covid 
lockdown period; It has been observed that cities had provided information of 
plants which were constructed temporarily as for survekshan. 
2. As per this activity 54 plants from 27 ULBs are having functional 
Biomethanation facility.  

* 4
.
e 

1. The reconciliation activity of plants had been carried out during Covid 
lockdown period; It has been observed that cities had provided information of 
plants which were constructed temporarily as for survekshan. 
2. As per this activity 11 plants from 8 ULBs are having functional RDF 
facility.  

* 5 The Legacy Waste Management values shown in the report are in a 
Progression.  

 

 

 

 

 

 

 

 

 

 

 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-
September 20 

 

7 
 
 

 

Improvements Since Last Hearing 

    Item Present 
Status 

Status at 
the time 
of last 
hearing 

Whether 
directed 
timelines have 
been 
adhered or 
not ? 

Remarks 

1   Door-to-
door 
collection 
(%) 

96% 99% 

- 

1. Quantity of MSW 
collected  (TPD) has 
come down to 96% from 
99% (4th Quarter 
Report,2019) due to 
pandemic 
circumstances. 
2. Due to Covid 
Situations directed 
timelines could not been 
adhered.  

2   Source 
segregation 
of waste  
(%) 

88% 75% 

- 

Due to Covid Situations 
directed timelines could 
not been adhered .  

3   Waste 
Processing 
(TPD) 

16,487 13,276 

- 

Due to Covid Situations 
directed timelines could 
not been adhered .  

4    Dumpsites 
capped 
(No.) 

6 

- - 

Due to Covid Situations 
directed timelines could 
not been adhered .  

5   Dumpsites 
Bio-
remediated 
(No.) 

84 23 

- 

Due to Covid Situations 
directed timelines could 
not been adhered.  

 

  



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-
September 20 

 

8 
 
 

 

Compliance Status of Model Cities and Towns 

SN SWM Details Navi 
Mumbai 

Nashik Chandrapu
r 

Karad Lonaval
a 

Mul 

A Population (Census 2011) 1120000 148605
3 

320379 74,355 54,119 25449 

B Solid Waste Details       

 Total Waste Generation 
(TPD) 

424 606 93 26 38 5.1 

 Total Wet Waste Generated 
(TPD) 

188 326 30 13 21 3.5 

 Total Dry Waste Generated 
(TPD) 

226 277 63 12 16 1.59 

 Segregation of Waste at 
Source 

100% 100% 100% 100% 100% 100% 

 D-D Collection & 
Transportation of Waste  

100% 100% 100% 100% 100% 100% 

 Processing of Waste 100% 100% 100% 100% 96% 100% 

 Processing Capacity (TPD) 750 TPD 720 
TPD 

105 TPD 480 
MT 

50 TPD 10 TPD 

C Land Identified & Procured Yes Yes Yes Yes Yes Yes 

 Area of Land 26.30 Ha 32.8 Ha 8 Ha 6.4 Ha 3.64 Ha 2.76 Ha 

 Authorization Details Valid Till 
Dec 
2022 

Valid Till 
March 
2020 

No Valid 
till Dec 
2019 

Valid till 
Dec 
2019 

No 

 Installation of Cameras at 
processing site 

Yes Yes Yes Yes Yes Yes 

D Plastic Waste Details       

 Total Plastic Waste 
Generated (TPD) 

14 23 7 0.12 0.33 0.2 

 Total Plastic Waste Collected 100% 100% 100% 100% 100% 100% 

 Total Plastic Waste 
Segregated 

100% 100% 100% 100% 100% 100% 

 Total Plastic Waste Treated 100% 100% 100% 100% 100% 100% 

E Construction & Demolition 
Waste Details 

      



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-
September 20 

 

9 
 
 

SN SWM Details Navi 
Mumbai 

Nashik Chandrapu
r 

Karad Lonaval
a 

Mul 

 Total Generation of C&D 
Waste (TPD) 

0 29 2 0.22 0.6 0.4 

 Collection & Transportation of 
C&D Waste 

100% 100% 100% 100% 100% 100% 

 Segregation of C&D waste 100% 100% 100% 100% 100% 100% 

 Reuse/Recycle/Treatment of 
C&D Waste 

100% 100% 100% 100% 100% 100% 

F Bio-remediation Details Not 
Require
d 

Yes Yes Yes Yes Not 
Required 

 Total Quantity of Legacy 
Waste (Cum) 

- 114635 70000 58770 389000 - 

 Quantity of Legacy Waste 
Processed through Bio-
Mining 

- 100% 100% 100% 79.60% - 

 Capping Old and abandoned 
Waste site 

- Yes Yes NA NA - 

G User Charges Applicable Yes Yes Yes Yes Yes Yes 

 Collection of User Charges 18.83 
Cr. 

2.388 
Cr. 

1.56 Cr. 0.34 
Cr. 

1.89 Cr. 0.01 Cr 

H Number of Rag-Pickers 323 49 17 63 22 19 

 Personal Protective 
Equipment's provided  

Yes Yes Yes Yes Yes Yes 

I Number of Bulk Waste 
generators 

19 4 4 1 8 1 

 

 

  



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-
September 20 

 

10 
 
 

b. SEWAGE MANAGEMENT IN MAHARASHTRA 
c.  

Sl. No. Action Point A B C=A-B D 

Existing 
status 

Desired/ 
Projected 

Gap Timeline 

1.  Estimated Sewage Generation  

 

9758 MLD -- N/A 

2.  Treatment Capacity (Projection for 05years 
to be taken into consideration) 

7747 9758 2011 2028 

3.  Status of Sewerage System (in Km) 7410.44 9492.86 2082.42 2028 

4.  No. of STPs (Details to be provided as per 
Annexure)  

137 195 58 2028 

5.  Has bulk users identified for reuse of treated 
Water such as Industrial Clusters, Metro Rail, 
Indian Railways, Infrastructure Projects, 
Agriculture, Bus Depots and PWD? (Y /N) 

Yes -- -- -- 

6.  Quantity of treated wastewater being used by Bulk User (in 
MLD) 

   

Industrial Clusters,  175.0 153   

Metro Rail, -- 17 -- -- 

 Indian Railways,  -- -- -- -- 

Infrastructure Projects,  247 19 -- -- 

Agriculture,  42 90 -- -- 

Bus Depots and  -- -- -- -- 

PWD. -- -- -- -- 

7.  No. of  Water Aquatic Sources (Lakes, 
Pond, etc.) being developed  through 
treated wastewater 

2 -- -- -- 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-September 20 
 

11 
 
 

Annexure-I 

SEWAGE TREATMENT PLANTS AND UTILIZATION OF SEWAGE (July-2020 to September-2020) 

Sr
. 
N
o. 
  

City/Town 
  

No
. 

of 
ST
P 
  

Location of STP 
  

Coordinat
es of STP  

  

STP 
Commissi

oned in 
(Year) 

  

Status 
(Operatio

nal / 
Non-

Operatio
nal / 

Under 
Construc

tion) 
  

STP 
Instal

led 
Capa
city  
(in 

MLD) 
  

Actual 
Utilizat
ion Of 
Install

ed 
Capaci
ty (in 
MLD)  

Technology 
UASB/ASP/OP/SBR/

MBR/FAB etc.) 
  

Consent Status 
  

Compliance Status 
(in mg/Lit except pH) 

pH TSS 
CO
D 

BO
D 

1 

Municipal 
Corporatio

n of 
Greater 
Mumbai 

13 

Colaba WWTF   Nr 
Afgan Church 
Colaba Mumbai -05 
Tel No.22150723 

LAT:19.24 
Long:72.96

08 
2020 

Operation
al 

37 22.51 SBR 
 In Process. Yet to 

recd  
7.
2 

12 30.6 6.3 

2 

LGP WWTF-IPS 
89,Dr.A.B. Road 
Worli Mumbai 18. 
Tel No.24933697 

latitude- 
18.99.        

longitude- 
72.81 

1991 
Operation

al 
757 374.78 

Preliminary treatment 
by screening & 

diffused aerated grit 
chambers. Dilution & 
dispersion through 

marine outfall. 

consent renewal 
upto 31.12.2020 

7 56 124 
48.
6 

3 

Malad STP 
Marve Road, Mith 
Chawky,  Malad 
(W), Mumbai-95 
Tel : 28820860 

Latitude 
19.18º 30  
Lonitud  
07.8º 49 

Apr-98 
Operation

al 
240 216.06 

Preliminary treatment 
by screening & 

diffused aerated grit 
chambers. Dilution & 
dispersion through 

marine outfall. 

MPCB Consent no. 
BO/JD(WPC)/CC/18
05001473, Valid up 

to 31/12/2020. 

7 18 95 90 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-September 20 
 

12 
 
 

4 

Charkop STP  
MHADA, Sector 8 
& 9, Kandivali(W), 
Mumbai- 400067 
Tel : 28681357 

Latitude 
90º 30 min 

N 
Lonitude  

72º 49 min 
E 

2007 
Operation

al 
6 4.28 RMBR 

MPCB Consent no. 
BO/JD(WPC) 

/CC/1805001473,  
Valid up to 
31/12/2020. 

7.
3 

16 188 78 

5 

Bhandup WWTF 
Off eastern 
Express Highway 
Near Airoli Bridge 
Traffic Signal   
Bhandup East  
Tel No. 
8286226994 

Latitude 
19º 

04'46.10  N 
Lonitude  
72º 55' 
54.09 E 

2003 
Operation

al 
280 141.48 

Preliminary treatment 
by screening & 

diffused aerated grit 
chambers. Dilution & 
dispersion through 

marine outfall. 

MPCB Consent no. 
BO/JD(WPC) 

/CC/1805001473,  
dtd.25.05.2018 

Valid up to 
31/12/2020. 

6.
9 

12 16   

6 

Ghatkopar WWTF 
Off eastern 
Express Highway 
Near Pant Nagar 
Traffic Signal  
Ghatkopar East.  
Tel No. 
9082820120 

Latitude 
19º 

08'42.57  N 
Lonitud  
72º 57' 
45.71 E 

2003 
Operation

al 
386 151.7 

Preliminary treatment 
by screening & 

diffused aerated grit 
chambers. Dilution & 
dispersion through 

marine outfall. 

MPCB Consent no. 
BO/JD(WPC) 

/CC/1805001473,28.
05.2018  

Valid up to 
31/12/2020. 

7.
3 

68 --   

7 
Worli STP, MCGm, 
Mumbai 

    Proposed 500 NA     
N
A 

NA NA NA 

8 
Bandra STP, 
MCGM, Mumbai 

Latitude 
19.05° N 

Longitudes 
72.83° E 

NA Proposed 360 NA     
N
A 

NA NA NA 

9 
Dharavi STP, 
MCGM, Mumbai 

    Proposed 250 NA     
N
A 

NA NA NA 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-September 20 
 

13 
 
 

10 

Versova STP     
J.P. Road Jn.,Link 
Road, Near 
Apnana Bazar, 
Andheri (W), 
Mumbai-53 Tel : 
26366881 

Latitude 
19.14° N 

Longitudes 
72.81° E 

1998 
Operation

al 
180 108 

Aerobic & Facultative 
Lagoon 

MPCB Consent no 
BO/JD(WPC)/CC/18

05001473 dtd 
28.05.2018 Valid up 

to 31.12.2020 

7.
25 

41 104 39 

11 

Influent Pumping 
Station Bandra, 
Opp Swami 
Vivekanand 
Garden, Mahim 
Causway, Mahim 
(West), Mumbai 
400016. 
Tel. No. 24464750 

Latitude 
19.05° N  

Longitudes 
72.83° E 

2003 
Operation

al 
797 531 

Preliminary treatment 
by  screening & 

diffused  aerated grit 
chambers.Dilution & 
dispersion through 
marine outfall at 3.7 

Km into Sea 

MPCB Consent no 
BO/JD(WPC)/CC/18

05001473 dtd 
28.05.2013 Valid up 

to 31.12.2020 

7.
96 

NA NA 2.4 

12 
Ghatkopar STP, 
MCGM, Mumbai 

  NA Proposed 337 NA NA   
N
A 

NA NA NA 

13 
Malad STP, 
MCGM, Mumbai 

Latitude 
19.18º 30  
Lonitud  
07.8º 49 

Proposed Proposed 605 NA NA NA 
N
A 

NA NA NA 

14 

Thane 
Municipal 
Corporatio

n 

9 

TMC STP Kopri, 
Thane 

  2012 
Operation

al 
120 70 SBR Technology 31.12.2021 

7.
3 

11   6 

15 
TMC STP Mumbra, 
Thane 

  2015 
Operation

al 
32 12 SBR Technology 31.12.2021 

6.
8 

29   18 

16 
TMC STP Vartak 
Nagar 

  2017 
Operation

al 
0.9 0.5 

Inlet Chamber, 
Equilization Tank, 
Aeration Tank, 
Settling Tank, Filter 
Tank, Sand Filter, 
Carbon Filter, UV and 
Final Tank 

31.12.2021 
6.
5 

10   4 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-September 20 
 

14 
 
 

17 Vitava   2019 
Non -

Operation
al 

8.4 NA MBBR Technology 31.12.2021 
N
A 

NA NA NA 

18 Kharegoan   2019 
Non -

Operation
al 

46.76 NA MBBR Technology 31.12.2021 
N
A 

NA NA NA 

19 
Everest World, 
Kolshet 

  2019 
Non -

Operation
al 

23.06 NA MBBR Technology 31.12.2021 
N
A 

NA NA NA 

20 Lodha   2019 
Non -

Operation
al 

22.02 NA MBBR Technology 31.12.2021 
N
A 

NA NA NA 

21 Nagla Bunder    2019 
Non -

Operation
al 

7 NA SBR Technology Consent to Establish 
N
A 

NA NA NA 

22 Hiranandani      
Non -

Operation
al 

59 NA 

Pumping Station, 
Inlet, Screen 
Channels, Grid 
Chamber, C-Tech 
basin, Sludge sump, 
Sludge compactors 
and UV channels, 
Outlet.  

Consent to Establish 
N
A 

NA NA NA 

23 
 Mira- 

Bhaindar 
Municipal 
Corporatio

n 

12 

Bhayander (W) 
near Garden Court 
Tower 

Latitude - 
19.295233 

& 
Longitude - 
72.854393 

  
Operation

al 
8 8 MBBR 

Valid upto 
31/12/2018 & applied 

for renewal  

7 
to 
8 

<20 
<10

0 
<10 

24 
Golden Nest Road, 
Bhayander (E) 
Goddev 

    
Operation

al 
12 12 MBBR   

7 
to 
8 

<20 
<10

0 
<10 

25 
Kanakia, Mira 
Road (E) 

    
Operation

al 
17 17 MBBR   

7 
to 
8 

<20 
<10

0 
<10 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-September 20 
 

15 
 
 

26 
Shanti Park - Mira 
road - 
Sanghavinagar 

    
Operation

al 
13 13 MBBR   

7 
to 
8 

<20 
<10

0 
<10 

27 

Mhada- shanti 
garden- Mira 
Penkarpadagavtha
n (Mhada Colony)  

    
Operation

al 
7 7 MBBR   

7 
to 
8 

<20 
<10

0 
<10 

28 
Shanti nagar  Mira 
road station, Near 
ayappamandir,  

    
Operation

al 
11 11 MBBR   

7 
to 
8 

<20 
<10

0 
<10 

29 

Near Corporation 
garden, Kashimira 
road, Reservation 
No 170 

    
Under 

Construct
ion 

12 12 MBBR   
7 
to 
8 

<20 
<10

0 
<10 

30 

Ghodbunder- 
Kashigaon, 
Mashachhapada 
Bhayander, Survey 
No. 233 

    
Operation

al 
14 14 MBBR   

7 
to 
8 

<20 
<10

0 
<10 

31 Jesal park      
Operation

al 
2 2 MBBR   

7 
to 
8 

<20 
<10

0 
<10 

32 
Shrushti complex, 
Mira Road  

    
Operation

al 
1.5 1.5 MBBR   

7 
to 
8 

<20 
<10

0 
<10 

33 Bhayander West     Proposed 8 NA MBBR   
N
A 

NA NA NA 

34 Kharigaon     Proposed 13 NA MBBR   
N
A 

NA NA NA 

35  Vasai-
Virar 

Municipal 
Corporatio

n 

7 

Bolinge Village 
STP - 2, 

Latitude - 
19.3927 & 
Longitude - 

72.8616 

01-08-
2017 

Operation
al 

30 30 MBBR Obtained C to E 
7.
12 

14 60 7 

36 Chikhal dongri     Proposed 13 NA MBBR   
N
A 

NA NA NA 

37 Nalla sopara (East)     Proposed 30.5 NA MBBR   
N
A 

NA NA NA 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-September 20 
 

16 
 
 

38 
Nalla sopara 
(Wast) 

    Proposed 49 NA MBBR   
N
A 

NA NA NA 

39 Navghar Manikpur     Proposed 7.1 NA MBBR   
N
A 

NA NA NA 

40 Navghar Manikpur     Proposed 33.85 NA MBBR   
N
A 

NA NA NA 

41 Vasai     Proposed 11.57 NA MBBR   
N
A 

NA NA NA 

42 

Kalyan 
Dombivali 
Municipal 
Corporatio

n  

6 

Adharwadi   2013 
Operation

al 
25 13 SBR 31.12.2020 

7.
1 

14.7 28 
16.
4 

43 Barave          2013 
Operation

al 
15 8 SBR   

7.
4 

13.2 52 
12.
3 

44 Motagaon 

19013'28.3
8"N         

7304'14.35
"E 

Old STP 
Non-

Operation
al 

40 0 SBR           

45 Chinchpada 

19013'9.81
8" N       

7308'59.89
9"E 

2016 
Operation

al 
40 11 SBR   

7.
3 

12.2 37.3 
20.
6 

46 
Manda Titwala 2 
Nos. 

19017'48"
N            

73011'56"
E           

2014 
Operation

al 
2 2 Root Zone   

7.
8 

14.7 8.7 4 

47 
Manda Titwala 1.0 
MLD 

19017'48"
N            

73011'56"
E           

2014 
Operation

al 
1   Root Zone   

7.
2 

12 12 7 

48 
Bhiwandi 
Nizampur 
Municipal 
Corporatio

n 

6 

Katai-1   2015 
Operation

al 
13 13 ASP Not Obtained 7 16 52 14 

49 Katai-2   1978 
Non-

Operation
al 

17 - ASP Not Obtained 
N
A 

NA NA NA 

50 
Bakra Bazar- 
Bhiwandi 

  
To be 

commissio
ned 

Under 
Construct

ion 
29 NA SBR Not Applied 

N
A 

NA NA NA 



Report of State of Maharashtra in the Hon’ble NGT matter of O.A. 606/2018 – 2nd Quarter July-September 20 
 

17 
 
 

51 
Slaughter House- 
Idgah 

  
To be 

commissio
ned 

Under 
Construct

ion 
30 NA SBR Not Applied         

52 Bhadwad   
Erection to 
be Started 

Proposed 
Unit 

9 NA SBR Not Applied 
N
A 

NA NA NA 

53 Stepping Garden   
Erection to 
be Started 

Proposed 
Unit 

31 NA SBR Not Applied 
N
A 

NA NA NA 

54 Ambernath 
Municipal 
Council 

2 
Vadalgaon STP       45               

55 Chikloli        9               

56 

Kulgaon 
Badalapur 
Municipal 
Council 

1 Badlapur STP       22               

57 
Ulhasnaga
r Municipal 
Corporatio

n  

3 

Shanti Nagar-1   _ 
Under 

Construct
ion 

15 NA SBR Not Obtained 
N
A 

NA NA NA 

58 Shanti Nagar-2   _ 
Under 

Construct
ion 

31.26 NA SBR Not Obtained 
N
A 

NA NA NA 

59 Vadholgaon   _ 
Operation

al 
20.72 NA SBR Not Obtained 

7.
4 

14 20 6 

60 

Navi 
Mumbai 

Municipal 
Corporatio

n 

7 

Sector-12,C.B.D. 
Belapur 

    
Operation

al 
19.0 12.0     

7.
09 

7.00 
28.0

0 
4.7
5 

61 Sector-50,Nerul     
Operation

al 
100.0 45.0     

7.
39 

4.00 
28.0

0 
3.6
0 

62 Sector-18,Vashi     